
 
 

August 2017  Vol.16  No. 8                                              ISSN 1582 - 9596 
 
 

    
 
 
 

 

Environmental 
Engineering 

and Management 
Journal 

 
AAnn  IInntteerrnnaattiioonnaall  JJoouurrnnaall  

 
 

Founding Editor: Matei Macoveanu 
              
 Editor-in-Chief:  Maria Gavrilescu 
 

Guest Editors:            Fabio Fava 
             Grazia Totaro 
                                     Maria Gavrilescu 
 
 
 
 
 
 

Material & Energy Recovery and Sustainable Development  
ECOMONDO 2016 

 
 
 
 
 
 

“Gheorghe Asachi” Technical University of Iasi 



Environmental  
Engineering  
and Management 
Journal  

 
 
 
 
 

 
  

Environmental Engineering and Management Journal encourages initiatives and actions 
[...]
In the present study some preliminary results 
concerning the use of a commercial tannin based 
coagulant are reported. The commercial product is 
covered by an intellectual patent but the cationization 
procedure of tannins is referred to as Mannich-based 
reaction where a quaternary nitrogen is introduced 
into the structure of the condensed polymers as 
shown in Fig. 1. 

 
 

Fig. 1. Chemical structure of the modified tannin based 
coagulant (Graham et al., 2008) 

 
The resulting polyelectrolyte acquires an 

amphoteric character thanks to the presence of both 
anionic polyphenols and cationic amines. Several 
earlier studies have been focused on the use of tannin 
derived coagulants for surface water and wastewater 
treatment showing the feasibility of the 
implementation at industrial scale of these natural 
product (Beltràn Heredia and Sánchez-Martín, 2009; 
Sánchez-Martín et al., 2011). 

The actual study was directed to assess the 
biological implications connected to the use of a new 
cationic tannin based coagulant and, more generally, 
the potential environmental impacts and the eco-
toxicological risks associated with its use. The 
coagulant aquatic toxicity, the potential effects on the 
activated sludge biomass as well as its 
biodegradability, in aerobic and anaerobic conditions, 
were evaluated combining biological essay both in 
batch and continuous trials. Furthermore, a pilot 
coagulation-flocculation unit was implemented in a 
textile industry in order to optimize the coagulant 
dosage for the treatment of a real textile wastewater. 
 
2. Material and methods 
 
2.1. Chemicals 

 
The tannin-based product, named Adnatur, 

was supplied by Servyeco company (Alcora, Spain). 
The commercial product is an aqueous dark brown 
solution containing quaternary ammonium tannate 
produced via a Mannich type reaction involving 
ammonium chloride, formaldehyde and acid catalysis 
with hydrochloric acid. The product shows a pH 



 
Assessment of performance and advantages related to the use of a natural coagulant in the industrial wastewater treatment 

 

 1711

value in the range of 1.9 – 2.5 in aqueous solution 
(10%), a bulk density of 1.1-1.2 g/cm3 at 23 ºC, a 
viscosity of 50 mPa s and a solid content in the range 
25-35%. 

The supplied natural flocculating agent (i.e. 
Ecopol AS 575) from Servyeco was negatively 
charged with a medium charge density, presented in 
aqueous solution (0.5 %), a pH value in the range of 
6-9, a bulk density of 0.93-0.97 g/cm3, a viscosity of 
550 mPas and a solid content greater than 87%. 

For the purpose of comparing the coagulation 
flocculation performance with inorganic coagulant, 
ferric chloride (FeCl3) and polyaluminium chloride 
(PAC) were employed in lab test and pilot trials 
respectively. Concentration of the stock solution 
(Kemira) were 40% (w/v) and 18 % (w/v) for FeCl3 
and PAC, respectively.  
 
2.2. Experimental design 
 

The experimental plan was established as 
follows: 

 preliminary assessment of the coagulant 
performance in the removal of the main contaminants 
in the treatment of a real textile wastewater (Jar test); 

 evaluation of the product biodegradability 
and its potential inhibition effects on both aquatic 
systems and biological compartments of a 
conventional activated sludge (CAS) system (Vibrio 
fischeri bioassay, respirometric analysis and 
biochemical methane potential test); 

 optimization of Adnatur coagulant dosage 
by implementing a pilot coagulation-flocculation unit 
in a real textile wastewater treatment plant; 
 
2.3. Jar test  
 

A standard Jar test procedure was carried out 
on a real wastewater coming from the tanning cycle 
of a textile industry (Textile Mora – Spain) under 
ambient conditions (room temperature 21±1°C). 
During the coagulation phase, the raw wastewater 
was stirred at 100 rpm and, after the addition of the 
coagulants, the agitation was maintained for 3 
minutes. During the flocculation phase the stirring 
rate was reduced to 60 rpm and kept for another 10 
minutes, in order to achieve the floc aggregation, and 
then stopped to let each sample settle. After 30 
minutes of sedimentation the clarified water was 
sampled and characterized in terms of pH, 
conductivity, chlorides, turbidity, chemical oxygen 
demand (COD), Suspended Solids (SS) and total 
nitrogen (TN). The chemical and physical parameters 
used to characterize both the inlet wastewater and the 
clarified samples were determined in accordance 
with the Standard Methods (APHA, 1998). Turbidity 
values were measured by means a turbidimeter (Hach 
Ratio XR) and reported in nephelometric turbidity 
units (NTU). The pH was continuously measured 
and, if necessary, corrected through the addition of 
neutralizing agent (Ca(OH)2) up to the optimum 
coagulant working conditions achievement. 

According to authors practical experiences, for the 
treatment of textile wastewaters with ferric chloride 
the optimum coagulation activity is reached at a pH 
value of 8. Each experiment was carried out in 
triplicate and the average results are presented herein. 
Once defined the best dosage for both coagulants in 
terms of contaminant removal, several 
coagulation/flocculation tests were carried out by 
dosing the identified optimal concentrations to 
recovery as much settled sludge amount as possible 
for the following biochemical methane potential test 
(BMP test). The sludge obtained after the 
sedimentation step was characterized in terms of total 
suspended solids (TSS), volatile fraction (VSS), floc 
diameter, sedimentation time as well as floc 
resistance. The latter was determined by subjecting 
the floc to a mechanical stress. Specifically the 
sludge was exposed to a single level of increased 
shear within a containing vessel and the ratio of the 
floc size before and after breakage was measured. 
The strength factor was calculated as R= Df / Di ∙ 100 
where Di is the average floc size before breakage and 
Df is the floc size after the floc breakage period 
(François, 1987). 
 
2.4. Ecotoxicological test 
 

Vibrio fischeri bioluminescence inhibition 
assay was employed to evaluate the toxicity of the 
natural and metal based coagulants on the aquatic 
environment. The test was carried out by using the 
system Lumistox™ 300 following the ISO 11348-3 
(2007) standard procedure for the acute toxicity 
evaluation. The methodology was slightly modified 
by correcting the pH up to 5.5 (for both the sample 
and the control) avoiding the precipitation of 
coagulant solutions. The bacterial bioluminescence 
was read at 30 minutes and the data were elaborated 
to calculate the inhibition percentage (H%) and 
successively the EC50 values.  
 
2.5. Respirometric assay and biochemical potential 
(BMP) test 
 

In order to evaluate any potential inhibitor 
effects due to the dosage of the natural coagulant on 
the biological compartments in a municipal WWTP, 
two trials were carried out as follows: 

 the activated sludge inhibition was 
evaluated by means respirometric techniques based 
on the rate of O2 consumption measured as OUR 
(Oxygen Uptake Rate) (OECD, 1993; Polo et al., 
2011). The sludge biomass for the batch tests was 
taken from the aerated basin at a municipal WWTP 
treating, for the most, urban sewage and a small 
amount of industrial agro-industrial effluent. The 
equipment employed was an automatic respirometer 
(MARTINA™, SPES) classified as a flowing gas-
static liquid (LFS) (Spanjers et al., 1998). The 
respiration rate of the activated sludge samples (500 
mL; SSV= 3 g/L) was evaluated first by spiking an 
easily biodegradable substrate alone as a reference 



 
Giuliano et al./Environmental Engineering and Management Journal 16 (2017), 8, 1709-1718 

 

 1712

substance (i.e. sodium acetate trihydrate, NaOAc) 
followed by the injection of the same amount of 
NaOAc together with increasing coagulant 
concentrations. The data were elaborated to calculate 
the inhibition percentage (H%) and the EC50. The 
respirometer was employed to quantify also the 
biodegradable COD (BCOD) of the natural 
coagulant, expressed as a percentage of the total 
COD content, according to Roeleveld and van 
Loosdrecht (2002). 

 biochemical methane potential test (BMP 
test) was employed in order to evaluate any potential 
inhibition effects of the coagulants on common 
anaerobic biomass. The tests were carried out using 
the sludge settled in Jar tests on textile wastewater: 
the coagulant dosage was chosen on the basis of the 
optimum concentration verified during the first Jar 
tests. The estimated biogas production rates were 
compared with the results of BMP tests performed on 
sludge settled without any coagulant dosages. The 
sludge used for these batch tests were all previously 
centrifuged. BMP tests were performed in triplicate 
under mesophilic conditions (38±1°C) by using a 
commercial laboratory instrument (AMPTS II–
Automatic Methane Potential Test System), in 
accordance with the procedure given by the supplier 
(Bioprocess Control - Sweden). The apparatus 
follows the same measuring principles of the 
conventional methane potential tests (Raposo et al., 
2011) and the data obtained were processed to 
evaluate the ultimate specific methane production 
(SMP: Nm3CH4/kgVS) as well as to achieve kinetic 
information on the hydrolysis phase (Kh: 1/d) by 
linearization of the first part of the experimental 
curve obtained. The gas-tight glass bottles were 
inoculated with the digested sludge taken from a full 
scale anaerobic digestion plants treating excesses 
sludge of a urban WWTP (Bologna-Italy). Each 
closed vessels were maintained in mesophilic 
conditions for at least 30 days applying an 
inoculum/substrate ratio around 0.5 (on VS base). 

 

2.6. Pilot plant 
 

A pilot-scale clariflocculation unit was 
designed and implemented as a tertiary treatment for 
a real industrial WWTP treating 30,000 m3/year of 
wastewater coming from a textile SME that produces 
acrylic blankets (Textile Mora – Spain). The full 
scale WWTP is composed of an aerated 
equalization/homogenization tank followed by an 
activated sludge reactor. The effluent from the 
biological reactor is sent to a decantation unit and 
before the final discharge into the sewage network, 
the clarified water is sent to the tertiary treatment 
consisting of a flotation tank. The pilot plant (Fig. 2) 
consists of one coagulation (0.15 m3) and one 
flocculation (0.3 m3) compartment followed by a 
final lamellar settler (2 m3) where the flocs are given 
the right time to settle. Table 1 lists the design 
parameters of the installation. A multiple digital 
controller system has permitted to monitor each 

single prototype section by measuring on time pH, 
oxidation reduction potential (ORP), turbidity, 
temperature and conductivity. A chemical dosing 
system, placed in the coagulation tank, automatically 
controlled the coagulant addition according to the 
turbidity values avoiding coagulant overdosage and 
permitting to maximize the process efficiency.  

 

 
 

Fig. 2. Coagulation/flocculation pilot unit 
 
Table 1. Design parameters of the pilot plant 

 
Parameter Units Value 
Flow rate m3/h 1 
Coagulation tank capacity m3 0.15 
Coagulation stirrer rate rpm 150 
Coagulant flow rate  L/h 0.2 
Flocculation tank capacity m3 0.3 
Flocculation stirrer rate rpm 100 
Flocculant flow rate L/h 0.15 
Decanter capacity m3 2 
Decantation surface m2 1.2 
Sludge outflow L/h 75 

 
The pilot plant decantation unit was equipped 

with a pump system for the final sludge extraction to 
be sent to the final dewatering system. During the 
experimental period, the pilot plant was fed with the 
supernatant taken from the secondary sedimentation 
tank of the full scale WWTP. Optimizing actions 
were carried out for 4 months and permitted to define 
the optimum coagulant dosage and validate the 
automatic control system. At the same time, the 
extracted sludge was evaluated in terms of 
dewaterability by using a portable Capillary Suction 
Timer (Type 304M CST, Triton Electronics Ltd) and 
the results were compared with the sludge settled in 
the flotation unit of the full scale installation where 
PAC was employed as coagulating agent. The 
measure is based on the estimation of the time the 
filtrate requires to travel a fixed distance in a filter 
paper. A larger CST usually implies a poor sludge 
dewaterability (Scholz, 2005). 
 
3. Results and discussion 
 
3.1. Preliminary evaluation of the product 
performance on raw textile wastewater 

 

A first set of trials was performed dosing 
Adnatur coagulant in the range 0-500 mg/L. Once 



 
Assessment of performance and advantages related to the use of a natural coagulant in the industrial wastewater treatment 

 

 1713

defined the best concentration in terms of turbidity 
removal and settling velocity of the formed flocs 
with Adnatur coagulant, a new series of Jar tests 
were carried out dosing FeCl3 in order to establish a 
concentration able to get a comparable performance 
in terms of effluent quality. Table 2 summarizes the 
results obtained dosing 450 mg/L of Adnatur 
coagulant and 700 mg/L of ferric chloride: these 
concentrations were evaluated to be the most 
efficient in terms of turbidity and SS removal 
reaching an equal removal percentage around 98% 
for both the parameters. For such dosage the removal 
efficiency of COD resulted 76% for both the 
coagulants whereas Adnatur showed a higher 
abatement of TN (32%) compared to FeCl3 (19%).  

For further increases of Adnatur coagulant 
dosage greater than 450 mg/L, the removal efficiency 
was constant for turbidity and SS, whereas a slight 
increase of COD and TN content was observed in the 
clarified wastewater (data not shown). Such results 
could be connected to the presence of residual 
amounts of the coagulant dissolved in the clarified 
water and its organic nature and nitrogen content.. 
 

Table 2. Jar test results achieved on textile wastewater 
dosing Adnatur (450 mg/L) and FeCl3 (700 mg/L) 

 

Parameter Units 
Inlet 

wastewater 
FeCl3 Adnatur 

pH - 7.3 8.0 7.3 
Conductivity 

20°C 
S/cm 5080 5400 5085 

COD mgO2/L 3145 760 745 
Chlorides mg/L 532 815 656 

Total 
nitrogen 

mg/L 150 122 102 

Suspended 
solids 

mg/L 1008 16 13 

Turbidity NTU 2515 33 28 
 

At the beginning of the executed Jar tests the 
initial pH value was 7.3. During the coagulation-
flocculation test with FeCl3, for each dosage a rapid 
decrease of pH was observed and Ca(OH)2 was 
needed to regulate the pH to achieve the optimal 
coagulant working conditions (i.e. pH=8). With a 
ferric chloride dosage of 700 mg/L the required 
Ca(OH)2 addition was 240 mg/L. When the natural 
coagulant was used, no neutralizing agents were 
required since the pH of the clarified water remained 
constant. This behavior may be due to the ampholytic 
character of the natural coagulant related to the 
presence of both positive and negative charges on its 
surface (Beltràn Heredia et al., 2011). 

At the optimal conditions the anionic 
flocculant (i.e. Ecopol AS 575) dosage was 4 and 3.5 
mg/l for FeCl3 and the natural product, respectively.  

Table 2 showed that the use of the natural 
coagulant implied a greater TN removal respect to 
the ferric chloride. This outcome resulted to be in 
line with many authors (Lee and Westerhoff, 2006; 
Pietsch et al., 2001; Vilge-Ritter et al., 1999) who, 
during some experimental tests, observed that Al and 

Fe salts were not efficiently able to coagulate organic 
nitrogen compounds. Lee and Westerhoff (2006) 
reported as cationic polymers help neutralize the 
negative charge on more polar organic matter, which 
is generally nitrogen enriched, leading to easy 
precipitation (Lee and Westerhoff, 2005).  

Finally, the natural coagulant did not lead to a 
significant increase of electrical conductivity in the 
clarified effluent whereas ferric chloride implied a 
conductivity increase of 6.3% compared to the value 